



210008349216



中国认可
国际互认
检测
TESTING
CNAS L1561

检测报告

TEST REPORT

No: 2023-02-0252~0253

BLACK SILICON CARBIDE

Sample Name

Entrusting Unit

Luoyang Zhongsen Refractory Co., Limited

Test Kind

Entrustment

国家磨料磨具质量检验检测中心
National Quality Inspection & Testing Center for Abrasives
郑州磨料磨具磨削研究所有限公司磨料磨具实验室
Grinding Abrasives Laboratory of Zhengzhou Research Institute for Abrasives & Grinding Co., Ltd.
郑州磨料磨具磨削研究所有限公司
Zhengzhou Research Institute for Abrasives & Grinding Co., Ltd.

National Quality Inspection & Testing Center for Abrasives

Test Report

No: 2023-02-0252~0253

Page 1 of 1

Sample Name		BLACK SILICON CARBIDE		Specification		2-5mm and 100F	
Sample Original Number		/		Application Brand		/	
Sample Status		Powder Granule		Sample Quantity		500g Each	
Client	Name	Luoyang Zhongsen Refractory Co.,Limited		Sample Sender and Phone		LUO 0379-69351288	
	Address	Yaowan Village, South Dukang Road, Yichuan County, Luoyang, Henan Province, P.R.CHINA		E-mail		/	
Date of Receipt		2023.02.18		Test Date		2023.02.20	
Conclusion		Report Number	Specification	Inspection Item(s)	Test Results	Test Bases	
		2023-02-0252	2-5mm	Bulk Density (g/cm ³)	1.36	GB/T 20316.1-2009	
		2023-02-0253	100F		1.28	GB/T 20316.2-2006	
Remark(s)		/					

Approved by: 王旭

Edited by: 马飞

NOTE : "/" means no content.

End of Report